2017_11 M-TB6100-TYO01A-01

WTOMEITR 1R SH A 2

The Engine Specialist
INSTALLATION MANUAL

[EXPREVIE] /7
FIZULBRA FL—BMINAT

TITANIUM CAT STRAIGHT PIPE

=]

APPLICATION

TOYOTA COROLLA LEVIN/SPRINTER TRUENO AE86 4AG

s
PART NUMBER

TB6100O-TYO1lA

BiX / INDEX

r

.

P2 HZEE

'

.

P5 English

CDVIBEHBEGESEOC EFWREE, £TLICBYHESITETVET,

A DOFRAEZE LK HBHAD S ZELSBENLLEL,

EHRMICHEOBRET CIY HEZBARICAYICRE LTI EEL,

HPZICEDIN TV B EEFREIBTTF > TLREL,
BEEHEA—H—DRTIZBHREBEDRDEICGVET, FELEDETHEENCEEL,

REDNGEBICK YBERHNELCIBE, BETREEZAVDIRETDT,
HEDLHTTHEEEL,

RFEER TR M ZENZIBEREFEZLTEERNSEL LT,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




A x=

AURIEDERFZFABRTT, T—Fv FPREL SEHEEENTIBARARTTERLLEY,
AERORY T IR DIFE R - BR LD, RIBOBOIERETTEREL T,
BEERUANOITIRIEPHEEL, FRGZEWETH/NHHVET,

ERDORE, BGTH, REEZFERALEVE. IHIEDLEHAYRBKRTT.

&

>

B AEKOMIFFEIVIVELT, TV VIV—LREIF VX FMADBRDBZTIRET
ERLTLSEEL,

B BRIEICK Y EROBIE - MEHHET DRTREMP, #F - BIERNHELIE LR
BEND BB, HRBHEBROI Y FFIIHERICITOTILEL,

RRABEHE TaoonasBetiioTwah%E CHE X,

G~
& lI-s‘,N
g ]

Y
PV RAL—ANX—Z b

SR L— RN T (D)

[EXPRENIE] /17

) fmsl

TS5V IRIV b 752IFv b
M10 L=35 P=1.25 (4) M10 P=1.25 (4)

EXPREMETi A7 v H—(2)

wrTorneid

jj‘xb— vy h/R (l) The Engine Specialist
TOMEI 27 H—(2)

ERICBRERLIENE mvaitciTassEed,

B IVIVERIE— mNVILYF W BREES

1. WIEMEIVIN—FDRDbAL

A\ CTTERTAORMEFIETT. SHOMMERY N LEEE, DTREBESESBLTILLL,
1L Ny F)—OI1AF RBFERIAT,
2. MIEAEI >V N—2ZRINT,




2. TOMEIf#ER SL— MNA T ORDF1F

(BEmDFEEMER] RO RDEREFIE TROBEY TY,

<ERenfEREFR LT FIL T >

O[fERA ~L— N1 T

HRy bF

&)
IAARTY FR
@75 VRV M10

® 75>TIF v FM10 [343~39.2N + m (3.5~4.0kgf-m)]

HRBICESETNBHRICIIBENEPEBZLT BT, MBDORIV FAL—AN—Z M EZEHLTTEL,

(EEFIE]

1.

2.

3.

A

MR L —bINA TERBDARTY b« TSVIRIVE - T30 IFy baZnZhERL.
Y35,
(7> bF2—-TH0]
XMBAHRT Y MER®@)- 7327V RIVIMI0 (ER®) 75 >TF v FM10 (EEB) EHR.

[=25—4]
X MBHRYT Y MER®)- 75 VIRIVLEMIO (EH®@) 75797y FM10 (EE®) £/,

ROV VT VRSGEELGH S, ifllh SIBICEFEHEITS,
FAELEHAS, IFV—-AMNVH—ICBRYUFHNTS,
@RIV 75UV F Y EMI0ERS (ERG) [34.3~39.2N » m(3.5~4.0kgf-m)]

Ny 7)) —DIA T AmFER) 3%,

o

BEERFKHEDI VT I VAR, FEHGVELZHE L THSKEHEITOTIEL,

. EREEZEICLYTDEIVT S VABBESNEWESE. 70 b F1 -7 %750
BRIV b ZRBHOE K REICESD, ARROEEY )75V AZHELIE.
FEFHLTL T,

BER b L— b TSR EMIB LIRETERT 5 &, BNPRITORREGYET,
BRI THIEZEIT > TLIEEL,




3. D {FFiEL DR

1. BBWCFSHEVDEBEHESTT 5.
2. IVIVEREIL. 74 FU 2 IH 582500 pmIBE X TEEs% LIf, EEEHGULHEREITT .
REGZZTV. BERFAPREEHEVDHZHET S,

- -
ETPRICEEZRLIBERESICETZERIEL, BRZET>TILEL,
ZDBTEEZT >HEE. Y75 —DB+ROSZAIRETIT> TS EEL,

BHPTFHELH B L HRDETP, BOHRHEE LHEDRREE 5518,
RUISEEITIT>TLREEY,

B HSENGHS &, HEDETPHIARICEIZHEZRIITRERALLEYEKRTT,

B BROPEFNECTOBIZEIE. TVIVEHEREE T, EMIEEIEEEZKIEL.
ERICHE2TLREL,

a3 ==

VANE: S
B ASEEELEER. Btk 2 TIEI VYV VB KRELGZTAHBIBERHVET,
EERIE. IV T I ERESREL, BB CTENSDBE Y T4 75 TFTH>TLRETL

o

B EHicKY, ITVIVFIVvISUTHRITT RN SYET,

[¢]




A CAUTION

This product is intended for competition use and should only be used on courses/circuits closed-off
from public roads.

This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicles to avoid product and/or engine damage.

B When installing, use the appropriate tools and safety gear to avoid injury.

A WARNING

B This product is to be installed only when the engine, engine bay and all exhaust related components
are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage.

KIT CONTENTS Check to ensure all the following items are included in this kit.

SO

BOLT SMOOTH PASTE

STRAIGHT PIPE(1)

O =

FLANGE BOLT FLANGE NUT
M10 L=35 P=1.25 (4) M10 P=1.25 (4)

EXPREME Ti STICKER (2)

il TOorMeEs”

The Engine Specialist

TOMEI STICKER (2)

GASKET/R (1)

REQU'RED TOOLS The following tools are required for installation.

B General Engine Maintenance Tools M Torque Wrench M Service Manual

1. REMOVING THE STOCK CATALYTIC CONVERTER

This manual only provides basic instructions. For more details, please refer to the vehicle's
official factory service manual.

1. Disconnect the negative battery terminal.

2. Remove the stock catalytic converter.




2. INSTALLING THE TOMEI STRAIGHT PIPE

[Mounting position(s) for each component] The positioning of the included parts are as shown below.

&%
¢FRONT 7
FRONT PIPE. \\-\_i.:
@i
®X
®X
N\ ©

MUFFLER REAR-
e~

o
G®x

ey,

<Included components & torque specs.>
(|Straight Pipe
@|Gasket /F
(®|Gasket /R
@
®

Flange Bolt M10

Flange Nut M10 [34.3~39.2N « m (3.5~4.0kgf-m)]
»*¢ Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

[INSTALLATION PROCESS]

1. Install the Straight Pipe using the included Gasket, Flange Bolts and Flange Nuts.

[FRONT TUBE SIDE]
¥ Parts used: Gasket (@ above), Flange Bolt M10 (@ above), Flange Nut M10 (® above).

[MUFFLER SIDE]
¥ Parts used: Gasket (3 above), Flange Bolt M10 (@ above), Flange Nut M10 (® above).

2. Tighten down the bolts/nuts/screws in order from the font, ensuring sufficient clearance is achieved.

Torque specs. Flange Nut M10 (above®) [34.3~39.2N * m(3.5~4.0kgf-m)]

3. Re-connect the negative battery terminal.

/\ cauTion

B Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences between
individual vehicles. In such a case, loosen the fastenings of each component and adjust the positioning
until sufficient clearance is achieved before retightening the fastenings again.

B Ensure you clean the Straight Pipe after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.



3. INSTALLATION VERIFICATION

Check to ensure the product is fitted correctly.
Start the engine and rev to 2500rpm. Check for any abnormal sounds.

Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to reduced
performance and damage to the exhaust as well as the surrounding components.

Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed
immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
Ensure the exhaust is cool before attempting any repairs.

Do not restart the engine should you notice anything abnormal such as missing/broken parts. Instead,
consult a trained professional and follow their instructions.

CAUTION

Once this product has been installed on the vehicle, the engine characteristics may change depending
on the setup. After installation, adjust the engine/ECU settings as necessary.

B The 'Check engine light' (CEL) may illuminate after installing this product.




wromeEmsnm

13 Orchard Suite 107
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525

httop://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST







